
                                  
 

       
    City-Wide Long Term CSO 
    Control Planning Project 

 
 

 
 
 
 
 

Coney Island Creek 
Waterbody/Watershed 

Facility Plan Report 
 
 
 
 
 
 
 
 
 
 
 
 
 

The City of New York 
Department of Environmental Protection 

Bureau of Engineering Design & Construction 
 
 

June 2009 
 



 
 
 
 

City-Wide Long-Term CSO Control Planning Project 
 

Coney Island Creek 
Waterbody/Watershed Facility Plan Report 

 
 

Prepared by 
 

The City of New York 

Department of Environmental Protection 

Bureau of Engineering Design & Construction 

 
 

JUNE 2009 
 
 
 
 
 
 
 



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan 
[...]
NY 

550 Gallons Empty 1 Closed - In Place 

Amoco Service 
Station 

3072 Cropsey 
Avenue 
Brooklyn, NY 

4,000 Gallons 
550 Gallons 

Unleaded Gasoline 
Unleaded Gasoline 

3 
2 

In-Service 
Closed - Removed 

 
   

2-12 June 2009 



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan 
  Coney Island Creek 
 

_____________________________________________________________________________________________  

A review of the available databases and other information discussed above indicates that 
none of these potential sources of contamination are associated with existing or previous 
combined sewer overflows.  Several of these sources, however, have the potential to affect 
surface water quality in Coney Island Creek.  
 

Table 2-4. NYSDEC Open Spills in the Vicinity of Coney Island Creek as of 2005 
 

Location Date 
Spill 

Number Quantity Material 
Resource 
Affected Spill Cause 

Tomwin Realty 
27-81 Shell Road 11/13/98 9810231 <1 Gallon No. 2 Fuel Oil Soil Tank Test Failure 

Waraco Gas Station 
2001 Neptune Avenue 9/03/99 9906623 <1 Gallon Gasoline       Soil Unknown 

NYC Parks 
West 23rd Street and 
Neptune Avenue 

4/23/01 0100863 <1 Gallon No. 2 Fuel Oil       Soil Tank Test Failure 

T&J Salvage Corp. 
2647 Stillwell Avenue 6/18/03 0330015 <1 Gallon Auto Waste 

Fluids Soil Deliberate 

Private Residence 
2165 West 7th Street 10/15/05 0509114 < 1 Gallon No. 2 Fuel Oil       Soil Equipment Failure 

 
 

2-13 June 2009 



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan 
  Coney Island Creek 
 

_____________________________________________________________________________________________  

3.0 Existing Sewer System Facilities 
 
The Coney Island Creek drainage area lies between the drainage areas of two WPCPs, the 

Owls Head WPCP and the Coney Island WPCP (Figure 3-1).  Coney Island Creek receives both 
combined sewer overflow and stormwater drainage from the Owls Head WPCP drainage area.  
The Creek receives only stormwater flow from the Coney Island WPCP drainage area.  
 
3.1  OWLS HEAD WPCP 
 

The Owls Head WPCP is permitted by the NYSDEC under State Pollutant Discharge 
Elimination System (SPDES) permit number NY-0026166.  The facility is located at 6700 Shore 
Road, Brooklyn, NY, 11220 in the Bay Ridge section of Brooklyn, on a 15 acre site adjacent to 
the Upper New York Bay next to Owls Head Park.  The Owls Head WPCP serves an area of 
approximately 12,638 acres in Western Brooklyn, including the communities of Bath Beach, 
Bensonhurst, Bay Ridge, Dyker Heights, Fort Hamilton, Borough Park, Ocean Parkways, 
Flatbush, Sunset Park, Windsor Terrace, Kensington, Prospect Park South, Gravesend, Prospect 
Lefferts Gardens, and Park Slope.  The total sewer length, including sanitary, combined, and 
interceptor sewers, that feeds into the Owls Head WPCP is 471 miles.  Figure 3-2 is an aerial 
photograph of the Owls Head WPCP.  

   
The Owls Head plant began operation in 1952. Originally, the plant was designed to 

remove 80 percent suspended solids (SS) and 75 percent of the biochemical oxygen demand 
(BOD) from an average wastewater flow of 160 MGD. In 1979, new facilities were designed to 
treat an average flow of 120 MGD and to provide 90 percent removal of BOD and SS.  The Owls 
Head plant began secondary treatment in 1995.  Processes include primary screening, raw 
sewage pumping, grit removal and primary settling, air activated sludge capable of operating in 
the step aeration mode, final settling, and chlorine disinfection (see Figure 3-3).  The Owls Head 
WPCP has a design dry weather flow (DDWF) capacity of 120 million gallons per day (MGD), 
and is designed to receive a maximum flow of 240 MGD (2 times DDWF) with 180 MGD (1.5 
times DDWF) receiving secondary treatment.  Flows over 180 MGD receive primary treatment 
and disinfection.  The daily average flow during 2005 was 102 MGD, with a dry weather flow 
average of 94 MGD.  During  severe wet weather events in 2005, the plant treated from 210 to 
246 MGD. Table 3-1 summarizes the Owls Head WPCP permit limits. 

 

3.1.1 Process Information 
 
  Figure 3-3 shows the current process treatment for the Owls Head WPCP.  80 percent of 
the Owls Head treatment plant drainage area is served by combined sewers and 20 percent is 
served by sanitary sewers.  Sewage from the Owls Head drainage area is transported through the 
north interceptor sewer (12.5-foot by 8-foot) and the south interceptor sewer (9-foot by 9-foot) 
which join together at a junction chamber.  The plant has a functional supervisory control and 
data acquisition (SCADA) system that monitors and/or controls most major processes 
includingthrottling gates,  main sewage pumps (speed control only) and the secondary bypass 
gates.  The junction chamber divides the flow from the influent sewer into two forebay branches, 
each of which contains a forebay sluice gate and a stop plank assembly at the lowest ends.  The  
 

3-1 June 2009 









New York City Department of Environmental Protection Waterbody/Watershed Facility Plan 
  Coney Island Creek 
 

_____________________________________________________________________________________________  

Table 3-1.  Select Owls Head WPCP Permit Limits 
 

Parameter Basis Value Units 

Flow 
DDWF 
Maximum secondary treatment 
Maximum primary treatment 

120 
180* 
240 

MGD 

CBOD5
Monthly average 
7-day average 

25  
40 mg/L 

TSS Monthly average 
7-day average 

30 
45 mg/L 

Total Nitrogen 12-month rolling average n/a ** 1b/day 
*1.5 DDWF 
**Nitrogen limits not applicable to Owls Head WPCP 

 
forebay sluice gates are used to throttle the flow in the forebay branches.  The gates close 
automatically in the event of a power failure.  Downstream of the forebay sluice gates, each of 
the two forebay piping branches connects to a junction chamber, each of which contains a stop 
plank assembly which is utilized for isolation purposes.  Four pipe branches connect to four 6.7-
foot by 15-foot screening channels, each equipped with one hydraulically-operated influent 
sluice gate, a coarse and fine screen set up in series, and a hydraulically-operated effluent sluice 
gate.  The flow of sewage, after passing through the screening channels and the effluent sluice 
gates, enters the wetwell, the lowest point in the collection system. 
 
  The screens are reciprocating-rake type, front cleaned, front return, mechanically cleaned 
bar (climber) screens which were designed for continuous operation. Primary and Secondary 
Screens are provided. The primary (coarse) screens have a 1-1/4 inch clear opening and the 
secondary (fine) screens have a 3/4-inch clear opening.  The bar screen rakes elevate the 
captured screenings to a discharge chute approximately four feet above the opening floor.  There 
the screenings are dislodged by a screen wiper and dropped into a one cubic yard container.  The 
screenings are later transferred to a six-cubic-yard container and eventually picked up and 
transported to a designated New York City landfill according to a predetermined schedule. 
 
  Five 60 MGD vertical centrifugal or mixed flow-type pumps, driven directly by electric 
motors, are provided to pump the maximum design flow of 240 MGD with one pump held as a 
reserve.  There are five electric motors, rated at 700 HP, one for each of the five main sewage 
pumps.  The motors are of the wound-rotor induction type and are suitable for speed control by 
varying rotor resistance.  The synchronous speed of the motors is 390 rpm at 50 Hz.  New main 
sewage pumps are currently being designed. The new pumps will be 85 MGD, 800 HP with 
variable frequency drives. Replacement of the pumps is anticipated to start in 2006.  The sewage 
is discharged from the five main sewage pumps through their respective 42-inch diameter 
discharge lines to a 90-inch diameter force main which transports the sewage to the four primary 
settling tanks. The primary settling tanks are equipped with steel chain and redwood flight 
sludge-collector mechanisms.  Primary tank effluent flows to the aeration tanks through a 
channel equipped with wet-weather-overflow-bypass-weirs. 
 

The plant has a secondary bypass channel which conveys primary effluent to the chlorine 
contact tanks when the flow into the secondary treatment process exceeds 180 MGD. The bypass 
channel capacity is believed to be around 60 MGD.   

 

3-5 June 2009 



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan 
  Coney Island Creek 
 

_____________________________________________________________________________________________  

Four 4-pass step-feed aeration tanks are provided for step aeration with activated sludge.  
The total aeration tank volume is 18.7 MG and four 20,000 standard cubic feet per minute (scfm) 
blowers provide air through ceramic disc, full-floor coverage, fine-bubble diffusers. 
 

Aeration tank effluent flows by gravity to 16 final settling tanks where solids are settled.  
The collected solids are either wasted to the gravity thickeners or returned to the aeration tanks.  
The total volume of the final settling tanks is 13.5 million gallons (MG) with a surface overflow 
rate of 800 gallons per day per square foot (gpd/sf) average design flow. 
 

The plant effluent is disinfected with sodium hypochlorite solution.  Sodium hypochlorite 
is fed with a rotary-feeder/eductor system, with metering pumps provided for prechlorination and 
backup.  Two plug-flow contact tanks with a total volume of 2.5 MG are provided to detain the 
effluent for 15 minutes of disinfection contact time at peak flow prior to discharge to the Upper 
New York Bay.  An outfall sewer, with two branches and 64 diffusers, disperses the effluent 
approximately 220 feet into the Bay. 

 
The primary solids are pumped to cyclone degritters which separate the grit from the 

primary sludge.  Scum from the primary tanks is pumped to a scum concentration tank.  Grit and 
concentrated scum are trucked to a sanitary landfill.  Degritted primary sludge is pumped to the 
sludge processing complex where it is mixed with the waste-activated sludge.  Combined sludge 
is screened with mechanically-cleaned bar screens prior to gravity thickening in four 80-foot 
diameter thickeners.  Thickened sludge is pumped to four 80-foot diameter high rate anaerobic 
digesters.  The digesters are mixed with a pumped liquid mixing system and are heated with 
external heat exchangers.  The digesters are designed to operate in either the mesophilic or 
thermophilic modes.  Digested sludge then flows to two 80-foot diameter gas extractors and 
eventually is pumped to two 60-foot diameter sludge storage tanks.  Digested sludge is 
transported by sludge vessel to the 26th Ward WPCP for dewatering and beneficial reuse.  
Exhaust air from the thickener gallery, screening chamber, sludge storage tanks and grit and 
scum buildings is treated with nine 12-foot diameter dual bed activated carbon adsorption units 
to remove odors. 

 

3.1.2 Wet Weather Operating Plan 
 

NYCDEP is required by its SPDES permit to maximize the treatment of combined 
sewage at the Owls Head WPCP.  The permit requires treatment of flows up to 180 MGD 
through complete secondary treatment.  Further, to maximize combined sewage treatment the 
SPDES permit requires flows of up to 240 MGD to be processed through all elements of the 
WPCP except the aeration basins and the final settling clarifiers.  

 
New York State requires the development of a Wet Weather Operating Plan (WWOP) as 

one of the 14 BMPs for collection systems that include combined sewers.  The goal of the 
WWOP is to maximize flow to the WPCP, one of the nine minimum elements of long-term CSO 
control planning.  NYCDEP has developed a WWOP for each of its 14 WPCPs, and Table 3-2 
summarizes the requirements for the Owls Head WPCP.  The WWOP for Owls Head was 
submitted to NYSDEC in December 2007 as required by the SPDES permit, and was updated in 
September 2008.  The most recent is attached as Apendix A. 
 

3-6 June 2009 



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan 
  Coney Island Creek 
 

_____________________________________________________________________________________________  

Table 3-2.  Wet Weather Operating Plan for Owls Head WPCP 

Unit 
Operation General Protocols Rationale 

Influent Gates 
and Screens 

Leave gate in full open position until pump 
capacity is hit, screen channel level exceeds 
acceptable level with maximum pumping, bar 
screens become overloaded, or grit removal 
exceeds capacity.  Set a third primary screen 
into operation and set screen rakes to 
continuous operation in order to accommodate 
increased flow. 

To regulate flow to the plant and prevent 
excessive flows from destabilizing plant 
performance. 

Main Sewage 
Pumps 

As wetwell level rises put off-line pumps in 
service and increase speed of variable speed 
pumps up to maximum capacity always leaving 
one pump out of service as standby. 

Maximize flow to treatment plant and minimize 
need for flow storage in collection system and 
associated overflow from collection system into 
receiving water body. 

Primary 
Settling 
Tanks 

Make sure four primary sludge pumps are on-
line and watch water surface elevations at the 
weirs for flooding and flow imbalances.  
Reduce flow if sludge cannot be withdrawn 
quick enough from the primaries, grit 
accumulation exceeds the plants ability to 
handle it, or a primary tank must be taken out of 
service. 

Provide settling for the increased flows. 

Bypass 
Channel 

The bypass gate automatically opens or closes 
to maintain secondary flow at 180 MGD or less. 

To relieve flow to the aeration system and avoid 
excessive loss of biological solids and to relieve 
primary clarifier flooding. 

Aeration 
Tanks 

Keep at least four aeration tanks in operation 
and adjust the airflow to maintain proper 
dissolved oxygen levels. 

To provide effective secondary treatment to 
storm flows up to 180 MGD. 

Final Settling 
Tanks 

Balance flows to the tanks and observe the 
clarity of the effluent to watch for solids loss. 

High flows will substantially increase solids 
loadings to the clarifiers, which may result in 
high clarifier sludge blankets or high effluent 
TSS. This can lead to loss of biological solids 
that may destabilize treatment efficiency in dry 
weather conditions. 

Chlorination 
Check, adjust (increase), and maintain the 
hypochlorite feed rates to provide proper 
chlorine residual for adequate fecal kill. 

Hypochlorite demand will increase as flow rises 
and secondary bypasses occur. 

Sludge 
Handling Proceed as normal. Uninfluenced by wet weather. 

 
3.1.3 Other Operational Constraints 
 

NYSDEC and NYCDEP entered into a Nitrogen Control Consent Order that updated the 
New York City SPDES permits to reduce nitrogen discharges to the Long Island Sound and 
Jamaica Bay to reduce the occurrence of eutrophic conditions and improve attainment of 
dissolved oxygen numerical criteria.  There are no effluent nitrogen limitations at this WPCP 
associated with the Nitrogen Control Consent Order.  Therefore, there are no plans to implement 
Biological Nitrogen Removal (BNR) at this facility.  However, because of ongoing efforts by the 
Harbor Estuary Program (HEP) for water quality improvements, it is possible that BNR may be 
required at some point in the future. 
 

3-7 June 2009 



New York City Department of Environmental Protection Waterbody/Watershed Facility Plan 
  Coney Island Creek 
 

_____________________________________________________________________________________________  

 
3.2 COLLECTION SYSTEM 

 
The drainage system of the Coney Island Creek watershed is divided into four sub-areas:  

the combined sewer area (regulator AV1 at the Avenue V Pump Station), separate sewer area 
tributary to the Owls Head WPCP, the separate sewer area tributary to the Coney Island WPCP, 